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quick-mix Gruppe, Forschung + Entwicklung

Report on the trial results of the fire-tunnel tests
according to DIN 4102-1

[TestNr.

1 Dater 13 - January 2009
Co. KG:Kuhlesh(tte 84, 47809 Krefel

:Material
Material data
Test thickness Climatised storage ves
Average surface area mass Preliminary end of test no
Average raw density : No, of tests required for main examination
Glow remains according to DIN 52330} Miscellaneous details:
A

_Test units

2l

Remaining lengths

Test 3

Test 4

Average value of single test

Remarks: —

The test material passed the *Brandschacht” to
DIN 4102-B1.

-

4 ppa. Or. Kanig “i A l\?amﬁ\l

*} Point of time referred to the lest beginning
* Time period

Anfordergngen
Adt der Anforderung A | Az | BA
Brandschacht
- Restlinge
a} Mittelwert jetles Schachtes > 35cm >35cm >15¢cm
b} Einzelwerte =20 cm =20 crm = 0£m
- Rauchgastemperatur <1256°C <125°C <200°C
- Entflammung auf der nein nein 2uldssig
Probenmlicksaite
- Brandparallelerscheinungen kefn Antass zu Bedenken

weitere Nachweise

F50°C Ofen, Rauchdichte, B2-
Toxizit . Heizamwrt Brannhasten

This information sheet is not a certificate of building material

class according to DIN 4102-1.

quick - mix Gruppe GmbH & Co. KG

Mihlanaschweq 7 + 48050 Osnabrick ¢ Tel. +485416 01-01 « Fax 6 01-769




